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Test Summary

FCC and IC test specification Test items Result
FCC rules RSS rules
Part 15 Per Section RSS-Gen Per AC Power Conducted Pass
15.207(a) Section 7.2.2 Emission
Part 15 Per Section RSS-210 Issue 7 Transmitter Radiated Pass
15.209(a) Section 2.6 Spurious Emission

RSS-210 Issue 7 Receiver Radiated Pass

Section 2.3 Spurious Emission
Part 15 Per Section Antenna Requirement Pass
15.203
Part 15 Per Section RSS-210 Issue 7 Maximum Peak Pass
15.247(b)(3) Section A8.4 (4) Conducted Output

Power

Part 15 Per Section RSS-210 Issue 7 6dB Bandwidth Pass
15.247(a)(2) Section A8.2 (a)
Part 15 Per Section RSS-210 Issue 7 Power Spectral Pass
15.247(e) Section A8.2 (b) Density
Part 15 Per Section RSS-210 Issue 7 Out-Of-Band Emission Pass
15.247(d) A8.5 measurement

RSS-102 Issue 2 Exemption fr.on} Routine Pass

. Evaluation Limits — RF
Section 2.5.2 .
Exposure Evaluation




A TUVRheinland®

Produkte
Products
Priifbericht - Nr.: 16023351 001 Seite 3 von 37
Test Report No.: Page 3 of 37
Contents

1 GENERAL REMARKS 5
1.1 COMPLEMENTARY MATERIALS .....cuctetiteuenieteeteteseteseseesestsesessesesassesensesessesesessesessssessssessssssenssesessesensssesenes 5

2 TEST SITES 5
2.1 TEST FACILITIES .....cetutteeititeeite et e ettt ete sttt ee e ettt e st e e st e e st e esbeesabeeessse e s st e esabeesasbeesuseeesmseennneeennneesaneeenns 5
2.2 LIST OF TEST AND MEASUREMENT INSTRUMENTS .......ceveuttetiteteritesetesesesesensesessssesessesessssensssesessesensssesenes 6
2.3 TRACEABILITY .uutteiuiteeeteenitteniteeeieeeseteesaieeesbeeemseesuseesaaeeesaseeesaeesabeeeesseesseeeaabeesanseesaseessnseenneeensneesseeens 6
24 CALIBRATION .....euttiutete it etete st eteettesteb e et teat bt s bt e s tebe e bt eat e besbe e st e s esteebeebtesbeebeeb b ent e bt sbtesbenbesbtesbe b sbeeneenaenee 7
2.5 MEASUREMENT UNCERTAINTY .....euttetiutetentteeteteseteseseesesesesessesesessesensesessesesensesessssessnsessssesenssesensesensssesenes 7
2.6 LOCATION OF ORIGINAL DATA ....eeieutitenititiiiteenieeeeiteesiteesauttesseeessreesasaesssseesaneeesabeessseesuseessnseessnneensneessseesnns 7
2.7 STATUS OF FACILITY USED FOR TESTING .....c.cevetttetettrtetetesenessesesesessssesessesesesesessesansssesessesensesensesesesesensases 7

3 GENERAL PRODUCT INFORMATION 8
3.1 PRODUCT FUNCTION AND INTENDED USE......c.ceveotrietitinietiietetetesitesensesessesesensesessssesesessssssessssesessesensssesenes 8
3.2 RATINGS AND SYSTEM DETAILS .....ccueuiietiieieitrtetiieteeeeiesitesetesesesesessesessesesessesessssessssessssssesssesessesensssesenes 8
33 INDEPENDENT OPERATION MODES .....ccuttittiitieniienitenieentteeiteeiessteentee it esteeshtesssesstesueesasessseenseesaesseesseenseesane 9
3.4 SUBMITTED DOCUMENTS ......cuvetiutietiierentetestseesestetesestesassesessssesessesessssesessesensesesessesensesesessesensesensssesesesensases 9

4 TEST SET-UP AND OPERATION MODE 10
4.1 PRINCIPLE OF CONFIGURATION SELECTION .....cceutrtetiutrierinteretesestsesensesesesesesesessesesesesessesessssesessesenssseses 10
4.2 TEST OPERATION AND TEST SOFTWARE ......cvtutrtetiietieieteeiiesestesestsesesesesessesesesessesesessesessesessssesessesesssseses 10
4.3 SPECIAL ACCESSORIES AND AUXILIARY EQUIPMENT ........ccoiiiiiiieieiiiieeeeieeeeeeiteeeeeeereeeeeeennaeeeeeveaeeeennnes 10
44 COUNTERMEASURES TO ACHIEVE EMC COMPLIANCE.........cestetetiietiteiesesesesesensesesessesessesessssesessesesssseses 10
4.5 TEST SET=UP .....ttiiieeeiiteeetteeett ettt ettt e ettt sttt st eeab e e saate e shbe e e s ae e e s abeeeasbeeeabee s e aseeeaseeesabeeeanbeesaseeesaseennneennnees 11

5 TESTRESULTSEMISSION 13
5.1 CONDUCTED EMISSION ON AC MAINS ....veutetiuirteriieteeessesesesestesesesesesesesesesessesessesessssesessesesssesessesenssseses 13
5.2 TRANSMITTER RADIATED SPURIOUS EMISSTON ......covtiiiiiiiinieiieeiieieenteesitesiteste st sbeesteesteenbeesieesseennee s 15
5.3 RECEIVER RADIATED SPURIOUS EMISSION ......coeutiiitiiirieiiietiieiesiteseteteseeseseseseseesesessesessssessnsesessesesesess 22
54 ANTENNA REQUIREMENT ......cuvtiiiiiitiieeeeiieeeeeeitteeeeeeareeeeeesssseeseeassseeeeassseeesesseseeessseseeeasnsesesessssseessaseseeenes 23
5.5 MAXIMUM PEAK CONDUCTED OUTPUT POWER .....ccceiiiiiiiiinieiiieiieie ettt sttt ettt saee i s 24
5.6 ODB BANDWIDTH ......coottiuiiieniieteeiteteteet ettt et ettt et e saesat et e st e steebtest e b et e eatenbe s bt esb e besbtemtenbesaeeneeneesaeenee 26
5.7 POWER SPECTRAL DENSITY ...coutiitiiitieiiieiieeittesttette sttt esitee e st et ebeesbeesheesatesatesutesabeebeesseenbaesaeesseenseess 28
5.8 OUT-OF-BAND EMISSION ......cutitetiiiietiieuiinteetetesestesestesestsesestesesessesessesessesesessesassesesesesessesesssesessesensnseses 30
5.9 EXEMPTION FROM ROUTINE EVALUATION LIMITS — RF EXPOSURE EVALUATION .......cccvvveeiieeiieienineaen 33




Produkte
Products

A TUVRheinland®

Priifbericht - Nr.: 16023351 001

Seite 4 von 37

Test Report No.: Page 4 of 37

6 PHOTOGRAPHS OF THE TEST SET-UP 34
7 Li1ST OF TABLES 37
8 LIST OF PHOTOGRAPHS 37




A TUVRheinland®

Produkte
Products

Priifbericht - Nr.: 16023351 001 Seite 5 von 37
Test Report No.: Page 5 of 37

1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following
appendix:

Appendix 1: Test result

2 Test Sites

2.1 Test Facilities
TUV Rheinland (Guangdong) Ltd. EMC Laboratory

Guangzhou Auto Market, Yuan Gang Section of Guangshan Road
Guangzhou 510650

P. R. China
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Kind of Type Manufacturer S/N Calibrated Calibrated
Equipment until Interval
EMI Test Receiver ESCI-3 Rohde & Schwarz | 100216 | 2011-03-16 1 year
Spectrum FSP30 Rohde & Schwarz | 100286 | 2011-03-16 1 year
Analyzer
Loop Antenna HFH2-72 Rohde & Schwarz | 100111 | 2011-03-16 1 year
Trilog-Broadband VULBY9168 SCHWARZBECK 209 2011-08-21 2 years
Antenna MESS-
ELEKTRONIK
Double-Ridged HF906 Rohde & Schwarz | 100385 | 2011-08-24 2 years
Waveguide Horn
Antenna
Pre-amplifier AFS42-00101800- MITEQ 1101599 | 2011-03-16 2 years
25-S-42
Band Reject Filter BRM50702 Micro-Tronics 023 2011-03-16 2 years
Standard Gain 3160-09 EMCO 21642 2014-06-26 5 years
Horn Antenna
Pre-amplifier AFS33-18002650- MITEQ 1108282 | 2011-03-16 2 years
30-8P-44
3m Anechoic N/A Albatross Project N/A 2011-03-16 1 year
Chamber GmbH
Spectrum E4404B Agilent MY414 | 2011-03-16 1 year
Analyzer 40753

2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed

outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration
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2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a
regular basis using in house standards or comparisons.

2.5 Measurement Uncertainty

Uncertainty for conducted emissions measurements is + 2.68dB.
Uncertainty for radiated emissions measurements is + 4.94dB (30MHz-1GHz), + 4.88dB (>1GHz).

The reported expanded uncertainty is based on a standard uncertainty multiply by a coverage factor
k=2, providing a level of confidence of approximately 95%.

2.6 Location of original data

The original copies of test data taken during actual testing were attached at Appendix 1 of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Guangdong)
file for certification follow-up purposes.

2.7 Status of facility used for testing

TUV Rheinland (Guangdong) Ltd. EMC Laboratory; Guangzhou Auto Market, Yuan Gang Section
of Guangshan Road, Guangzhou 510650, P. R. China is listed on the US Federal Communications
Commission list of facilities approved to perform measurements, the register no. 833845

TUV Rheinland (Guangdong) Ltd. EMC Laboratory; Guangzhou Auto Market, Yuan Gang Section
of Guangshan Road, Guangzhou 510650, P. R. China is listed on Certification and Engineering
Bureau of Canada, whose file number is IC 2932C.
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3 General Product Information

The submitted sample NS-WBRDVD2 and NS-WBRDVD2-CA are Blu-ray Disc players with
wireless module.

NS-WBRDVD?2 is identical to NS-WBRDVD2-CA except for model name.

3.1 Product Function and Intended Use

Following function is provided:

1. DVD playback.
2. Wired / wireless network connection.

Refer to user manual for more information.

3.2 Ratings and System Details

Frequency range : | IEEE 802.11b/g /n(HT20): 2412MHz---2462MHz
IEEE 802.11n (HT40): 2422MHz-----2452MHz

Number of employed channels : | IEEE 802.11b/g ,802.11n (HT20): 11
IEEE802.11n (HT40): 7

Modulation Type : | DSSS, OFDM

Mode of RF Operation (Simplex/ Duplex

Duplex) :

Category of equipment : | Low-power License-exempt Radio communication
Devices(All Frequency Bands):Category I equipment
(refer to RSS-Gen, clause 2)

Type of antenna : | Integral antennas (Ant#0 & Ant#1)

Antenna Gain . | 2dBi

Power supply : | AC110V-120V 50/60Hz

Ports . | AC mains
Ethernet
HDMI
USB
Audio/Video output

optical output
Coaxial output
Protection Class Rl
The above information was declared by client. Refer to the Technical Documentation for further
information




A TUVRheinland®

Produkte
Products
Priifbericht - Nr.: 16023351 001 Seite 9 von 37
. Page 9 of 37
Test Report No.:

3.3 Independent Operation Modes

Off
On (802.11b/802.11g/ 802.11n HT20 / 802.11n HT40)

The basic operation modes for wireless connection:
Transmitting and receiving

For further information refer to User Manual

3.4 Submitted Documents

Operation Description

Block Diagram

Schematics

FCC and IC label and its location
User Manual

Internal Photos

External Photos

Application form
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4 Test Set-up and Operation Mode

4.1 Principle of Configuration Selection

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Refer to test set-up in chapter 5.

4.3 Special Accessories and Auxiliary Equipment

The product has been tested together with the following auxiliary equipment.

1. Laptop PC:

Manufacturer: IBM
Model Number: R40e
Serial Number: 99-CYY55

2. Test software: Arcadyan _FCC_command provided by client.
Note: During the test, the RF output power was set to the max. level, which was declared by client,
via these commands.

4.4 Countermeasures to achieve EMC Compliance

The test sample, which has been tested, contained the noise suppression parts as described in the
technical document. No additional measures were employed to achieve compliance.
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4.5 Test set-up

Diagram 1 of Configuration for Testing Radiated Emission below 30MHz
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Diagram 2 of Configuration for Testing Radiated Emission from 30MHz to 1 GHz
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Diagram 3 of Configuration for Testing Radiated Emission above 1 GHz
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5 Test Results EMISSION

5.1 Conducted Emission on AC mains

RESULT: Pass
Date of testing : June 6, 2010 to June 10, 2010
Test specification : FCC Part 15 Per Section 15.207(a)
RSS-Gen Per Section 7.2.2
Limits : FCC Part 15 Per Section 15.207(a)
RSS-Gen Per Section 7.2.2, table 2
Test procedure : Procedure specified in ANSI C63.4/RSS-Gen

were followed
Deviations from Standard Test

procedures : None

Kind of test site : Shielded room
Operation mode : Normal operation
Power supply : AC 120V 60Hz
Temperature : 21°C

Humidity : 50%

Test procedure:
1. Place the EUT as specified in ANSI C63.4 Clause 7.2.1

2. Plug the LISN to a correct power source.
4. Connect the EUT to LISN and choose N or L1 on the LISN.

5. Connect ESCS30 and LISN via a 50-ohm coaxial cable and a pulse limiter then begin exploratory
measurement as specified in ANSI C63.4 Clause 7.2.3

6. Make final measurement as specified in ANSI C63.4 Clause 7.2.4

Note: The EUT with the following two models of optical pick-up:
1. SANYO SF-BD412VT

2. SONY KEM-460AAA

were tested separately.
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Table 2: Disturbance Voltage on AC Mains

EUT with optical pick-up model SF-BD412VT

Frequency Line QP AV Quasi Peak Limit Average Limit
[MHz] L/N [dBuV] [dBuV] [dBuV] [dBuV]
0.159 N 48.3 - 65.6 55.6
0.478 L1 30.2 -- 56.4 46.4
0.973 N 23.8 - 56.0 46.0
2.787 N 20.6 - 56.0 46.0
11.053 L1 21.0 - 60.0 50.0
16.633 N 43.8 - 60.0 50.0

*)

EUT with optical pick-up model KEM-460AAA

Frequency Line QP AV Quasi Peak Limit Average Limit
[MHz] L/N [dBuV] [dBuV] [dBuV] [dBuV]
0.154 L1 324 -- 65.8 55.8
0.460 N 27.1 -- 56.7 46.7
1.504 L1 18.7 -- 56.0 46.0
2.301 L1 18.1 -- 56.0 46.0
12.358 L1 19.1 -- 60.0 50.0
20.067 L1 33.8 -- 60.0 50.0

")
*) Measurement is made from 150 kHz to 30 MHz. Disturbances other than those mentioned above
are small or not detectable. Refer to appendix 1 for the test plot.

If the result of the measurement with the Quasi Peak detector is below the Average limit, the
measurement with Average Detector may be omitted.
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5.2 Transmitter Radiated Spurious Emission

RESULT:

Date of testing

Test specification

Limits

Test procedure

Deviations from Standard Test
procedures

Kind of test site
Operation mode

Power supply
Temperature
Humidity

Test procedure:

Pass

June 6, 2010 to June 11, 2010

FCC Part 15 Per Section 15.209(a)

RSS-210 Per Section 2.6

FCC Part 15 Per Section 15.209(a)

RSS-210 Per Section 2.6, table 2

Procedure specified in ANSI C63.4/RSS-Gen
were followed

None

3m Semi-anechoic chamber

Below 1GHz: normal operation

Above 1GHz: Transmitting at low, middle and
high channel ( 802.11b/802.11g/ 802.11n HT20
/ 802.11n HT40)

AC 120V 60Hz

23°C

55%

1. The EUT was placed on the top of a rotatable table 0.8 meters above the ground with 3-
orthogonal direction and be kept close enough to the receiving antenna. The table was rotated 360
degrees to determine the suspected emission frequency and the position of the worst radiation case
with both horizontal and vertical antenna polarization.

2. The EUT was then set 3 meters away from the receiving antenna, which was mounted on a

variable-height antenna tower.

3. For each suspected emission frequency recorded in step 1, the EUT was arranged to its worst case

and:

for tests below 30MHz the loop antenna is positioned with its plane vertical and the center of it is
1m above the ground. During the tests it is rotated about its vertical axis for maximum response at

each azimuth about the EUT;

for tests above 30MHz the antenna was tuned to heights from 1 meter to 4 meters and the rotatable
table was turned from O degrees to 360 degrees to read the maximum emission.
4. The RBW and VBW of the test receiver were 120 kHz and 120 kHz for Quasi-peak detection at

frequency below 1GHz.

The RBW and VBW of the test receiver were IMHz and 3MHz for Peak detection at frequency

above 1GHz.

For Average measurement at frequency above 1GHz.The resolution bandwidth of the test receiver
was 1MHz, video bandwidth is 10Hz. If the peak value was below the AV limit, AV measurement
was skipped.
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Table 3: Radiated Emission (802.11b Transmitting at 2412MHz)

Frequency | QP | AV | PK |Polarity Limit
QP | AV | PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
1301.50 | N/A | -- | 456 H N/A 54 74
1658.50 | N/JA | -- | 444 H N/A 54 74
199450 | N/A | -- | 475 H N/A 54 74
723450 | N/JA | -- | 522 H N/A 54 74
1306.00 | N/A | 33.5 | 54.2 \% N/A 54 74
1661.00 | N/A | -- | 528 \Y N/A 54 74
1996.50 | N/A | -- | 53.5 \% N/A 54 74
7237.00 | N/A | 48.1 | 55.0 \% N/A 54 74
>l<)___
Table 4: Radiated Emission (802.11b Transmitting at 2437MHz)
Frequency | QP | AV | PK |Polarity Limit
QP | AV | PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
1199.5 N/A| - | 515 H N/A 54 74
1998.5 N/A | - |452 H N/A 54 74
4130.0 N/A | - | 405 H N/A 54 74
7311.00 | N/A | -- | 50.8 H N/A 54 74
1199.50 | N/A | 25.8 | 54.2 \Y N/A 54 74
1665.00 | N/A | -- | 52.7 \% N/A 54 74
4874.00 | N/A | -- | 45.7 \% N/A 54 74
7311.00 | NJ/A | -- | 520 \Y N/A 54 74
*)___
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Table 5: Radiated Emission (802.11b Transmitting at 2462MHz)

Frequency | QP | AV | PK |Polarity Limit

QP | AV | PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
1189.00 | N/A | -- | 458 H N/A 54 74
199450 | N/A | -- | 50.6 H N/A 54 74
6457.00 | N/A | -- 1454 H N/A 54 74
9716.50 | N/A | -- 1499 H N/A 54 74
1199.50 | N/A | 26.0 | 54.3 \Y N/A 54 74
1661.00 | N/A | -- | 518 \4 N/A 54 74
3282.00 | NJA | -- | 437 \Y N/A 54 74
9589.00 | N/A | -- | 493 \Y N/A 54 74

>l<)___

Table 6: Radiated Emission (802.11g Transmitting at 2412MHz)

Frequency | QP | AV | PK |Polarity Limit

QP | AV | PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
1299.50 | N/A | -- | 451 H N/A 54 74
1627.00 | N/A | -- |46.2 H N/A 54 74
723250 | N/A | -- | 51.0 H N/A 54 74
1308.00 | N/A | -- | 525 H N/A 54 74
1665.00 | N/A | -- | 52.1 H N/A 54 74
199450 | N/A | -- | 51.1 H N/A 54 74
7241.00 | NJA | -- | 51.2 \4 N/A 54 74

*)___
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Table 7: Radiated Emission (802.11g Transmitting at 2437MHz)

Frequency | QP | AV | PK |Polarity Limit
QP | AV [ PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
1299.50 | N/A | -- | 455 H N/A 54 74
1631.00 | N/A | -- 472 H N/A 54 74
7309.00 | NJ/A | -- | 511 H N/A 54 74
1299.50 | N/A | 31.2 | 54.1 \4 N/A 54 74
1624.50 | N/A | 30.2 | 58.6 \Y N/A 54 74
1990.00 | NJA | -- | 532 \4 N/A 54 74
7311.00 | N/A | 419 | 54.1 \Y N/A 54 74
*)___
Table 8: Radiated Emission (802.11g Transmitting at 2462MHz)
Frequency | QP | AV | PK |Polarity Limit
QP | AV | PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
1299.50 | N/A | -- ]433 H N/A 54 74
1622.50 | N/A | -- | 468 H N/A 54 74
7385.5 N/A | - | 536 H N/A 54 74
1199.50 | N/A | 26.8 | 55.2 \Y N/A 54 74
1633.00 | N/A | -- | 50.8 \Y N/A 54 74
199450 | NJA | - | 527 \4 N/A 54 74
7400.50 | N/A | 39.2 | 59.3 Vv N/A 54 74
*)___
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Table 9: Radiated Emission (802.11n HT20, Transmitting at 2412MHz)

Frequency | QP | AV | PK |Polarity Limit

QP | AV | PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
1299.50 | N/A | -- | 485 H N/A 54 74
1661.00 | N/A | -- | 51.6 H N/A 54 74
199250 | N/A | -- | 528 H N/A 54 74
7268.50 | N/A | -- | 524 H N/A 54 74
119950 | N/A | -- | 512 \Y N/A 54 74
1663.00 | N/A | -- ]50.2 \4 N/A 54 74
199850 | N/A | -- | 518 \Y N/A 54 74
389850 | NJA | - | 42.1 \Y N/A 54 74
7266.50 | N/A | -- | 535 \Y N/A 54 74

*)___

Table 10: Radiated Emission (802.11n HT20, Transmitting at 2437MHz)

Frequency | QP | AV | PK |Polarity Limit

QP | AV | PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
119950 | N/A | -- | 441 H N/A 54 74
1994.50 | N/A | 323 | 549 H N/A 54 74
8397.00 | NJA | -- | 48.1 H N/A 54 74
1329.50 | N/A | -- ]463 \Y N/A 54 74
165850 | N/A | -- | 514 \Y N/A 54 74
1996.50 | N/A | 36.3 | 54.3 \Y N/A 54 74
7326.00 | N/A | -- | 523 \Y N/A 54 74

*)___
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Table 11: Radiated Emission (802. 11n HT20, Transmitting at 2462MHz)

Frequency | QP | AV | PK |Polarity Limit

QP | AV | PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
130400 | N/A | -- 456 H N/A 54 74
1658.50 | N/A | -- 452 H N/A 54 74
199450 | N/A | -- | 49.1 H N/A 54 74
7358.00 | N/A | -- 149.0 H N/A 54 74
119950 | N/A | -- | 519 \Y N/A 54 74
1301.50 | N/A | -- | 51.6 \4 N/A 54 74
161850 | N/A | -- | 505 \Y N/A 54 74
1996.50 | N/A | -- | 529 \Y N/A 54 74
7362.00 | N/A | 43.0 | 59.2 \4 N/A 54 74

*)___

Table 12: Radiated Emission (802. 11n HT40, Transmitting at 2422MHz)

Frequency | QP | AV | PK |Polarity Limit
QP | AV | PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
1138.00 | N/A | -- | 41.1 H N/A 54 74
1297.50 | N/A | -- | 468 H N/A 54 74
1661.00 | N/A | -- | 476 H N/A 54 74
324200 | N/A | -- | 457 H N/A 54 74
129550 | N/A | -- | 498 \4 N/A 54 74
1620.50 | N/A | 28.8 | 59.1 \4 N/A 54 74
1996.50 | N/A | -- | 50.2 \% N/A 54 74
4580.50 | N/A | -- [ 418 \4 N/A 54 74
>l<)___
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Table 13: Radiated Emission (802.11n HT40, Transmitting at 2437MHz)

Frequency | QP | AV | PK |Polarity Limit

QP | AV | PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
1301.50 | N/A | -- 1455 H N/A 54 74
1631.00 | N/A | -- |46.2 H N/A 54 74
199250 | N/A | -- 1476 H N/A 54 74
5660.00 | N/A | -- | 46.6 H N/A 54 74
114250 | N/A | - | 52.1 \Y N/A 54 74
1301.50 | N/A | -- | 525 \4 N/A 54 74
1622.50 | N/A | 33.0 | 59.7 \Y N/A 54 74
1998.50 | N/A | -- | 50.6 \Y N/A 54 74
327150 | NJA | - | 469 \4 N/A 54 74
7305.00 | N/A | -- | 482 \Y N/A 54 74

*)___

Table 14: Radiated Emission (802. 11n HT40, Transmitting at 2452MHz)

Frequency | QP | AV | PK |Polarity Limit

QP | AV | PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
1199.50 | NJA | -- | 499 H N/A 54 74
1661.00 | N/A | -- | 478 H N/A 54 74
199450 | N/JA | -- | 469 H N/A 54 74
124450 | N/JA | -- | 44.6 \Y N/A 54 74
1665.00 | N/A | 33.6 | 55.8 \Y N/A 54 74
1998.50 | N/JA | -- | 532 \% N/A 54 74

>l<)___

*) Measurement is made from 20MHz to 26 GHz. Disturbances other than those mentioned above
are small or not detectable. Refer to appendix 1 for the test plot of measurement from 30MHzt to
1GHz.
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5.3 Receiver Radiated Spurious Emission
RESULT: Pass
Date of testing : June 21, 2010
Test specification : RSS-210 Per Section 2.3
Limits : RSS-210 Per Section 2.3
RSS-Gen Per Section 7.2.3.2
Test procedure : Procedure specified in ANSI C63.4/RSS-Gen

were followed
Deviations from Standard Test

procedures : None

Kind of test site : 3m Semi-anechoic chamber
Operation mode : RF Receiving

Power supply : AC 120V 60Hz
Temperature : 23°C

Humidity : 55%

Test procedure:

1. The EUT was placed on the top of a rotatable table 0.8 meters above the ground with 3-
orthogonal direction and be kept close enough to the receiving antenna. The table was rotated 360
degrees to determine the suspected emission frequency and the position of the worst radiation case
with both horizontal and vertical antenna polarization.

2. The EUT was then set 3 meters away from the receiving antenna, which was mounted on a
variable-height antenna tower.

3. For each suspected emission frequency recorded in step 1, the EUT was arranged to its worst case

that the antenna was tuned to heights from 1 meter to 4 meters and the rotatable table was turned
from 0 degrees to 360 degrees to read the maximum emission.

Table 15: Receiver Radiated Emission (receiving at middle channel)

Frequency | QP | AV | PK |Polarity Limit

QP | AV | PK
[MHz] [dBuV/m] (H/V) [dBuV/m]
1199.5 N/A | 243 | 415 H N/A 54 74
1664.0 N/A | 25.8 | 43.0 H N/A 54 74
1995.0 N/A | 343 | 514 H N/A 54 74
1329.5 N/A | 22.2 | 432 \Y N/A 54 74
1658.5 N/A | 28.4 | 46.8 \Y N/A 54 74
1995.0 N/A | 26.8 | 51.2 \4 N/A 54 74

*)___

*) Measurement is made from 30 MHz to 8GHz. Disturbances other than those mentioned above
are small or not detectable.
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5.4 Antenna requirement

RESULT: Pass

Date of testing : ---
Test specification : FCC Part 15 Per Section 15.203
FCC Part 15 Per Section 15.247(b)

For intentional device, according to 15.203, and
intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible
party shall be used with the device.

And according to 15.247(b), if transmitting antennas of
directional gain greater than 6dBi are used, the power
shall be reduced by amount in dB than the directional
gain of the antenna exceeds of 6dBi.

As the antenna is permanently mounted on RF Board, there is no possibility of replacement.

And the max gain of the antenna is 2dBi.
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5.5 Maximum Peak Conducted Output Power

RESULT: Pass

Date of testing
Test specification

Limits

Deviations from Standard Test
procedures
Test procedure

Kind of test site
Operation mode

Power supply
Temperature
Humidity

June 22, 2010

FCC Part 15 Per Section 15.247(b)(3)

RSS-210 Issue 7 Section A8.4 (4)

FCC Part 15 Per Section 15.247(b)(3)

RSS-210 Issue 7 Section A8.4 (4)

For systems using digital modulation in the 902-928
MHz, 2400-2483.5 MHz, and 5725-5850 MHz, the
max. peak conducted output power shall not exceed 1
Watt.

None
Procedure specified in ANSI C63.4/RSS-Gen were
followed

Shielded room

Transmitting at low, middle and high channel
(802.11b/802.11g/802.11n HT20 / 802.11n HT40)
AC 120V 60Hz

22°C

50%

Test procedure:

1. Connect the antenna output of the EUT to the power meter by a low lost cable.
2. Set the EUT to proper test mode with relative test software and hardware.

3. Read the power from power meter and add the cable loss correction.

Table 16: Peak Conducted Power (802.11b)

Channel Frequency(MHz) Power Reading Cable Loss Output Power Limit
(dBm) (dB) dBm) | (mW) (mW)
Low 2412 19.62 0.5 20.12 102.80 <1000
Mid 2437 19.73 0.5 20.23 105.44 <1000
High 2462 20.01 0.5 20.51 112.46 <1000

Table 17: Peak Conducted Power (802.11g)

Channel Frequency(MHz) Power Reading Cable Loss Output Power Limit
(dBm) (dB) @Bm) | (mW) (mW)
Low 2412 17.84 0.5 18.34 68.23 <1000
Mid 2437 18.02 0.5 18.52 71.12 <1000
High 2462 17.92 0.5 18.42 69.50 <1000
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Table 18: Peak Conducted Power (802.11n HT20)
Channel Frequency( | Power Cable | Output Power of Output Power of | Total Limit
MHz) Reading(dBm) Loss Ant#0 Ant#1 output (mW)
(dB) power
Ant#0 | Ant#l (dBm) | (mW) (dBm) | (mW) | (mW)
Low 2412 22.84 2232 |1 0.5 23.34 215.77 | 22.82 191.43 | 407.20 <1000
Mid 2437 22.43 2276 | 0.5 22.93 196.33 | 23.26 211.83 | 408.16 <1000
High 2462 22.54 22.56 | 0.5 23.04 201.37 | 23.06 202.30 | 403.47 <1000
Table 19: Peak Conducted Power (802.11n HT40)
Channel | Frequency( | Power Cable | Output Power of | Output Power of | Total Limit
MHz) Reading(dBm) Loss Ant#0 Ant#1 output (mW)
(dB) power
Ant#0 | Ant#l (dBm) | (mW) | (dBm) | (mW) | (mW)
Low 2422 15.80 1501 [ 0.5 16.30 42.66 | 15.51 35.56 | 78.22 <1000
Mid 2437 15.71 1583 [ 0.5 16.21 41.78 | 16.33 4295 | 84.73 <1000
High 2452 15.01 15.62 | 0.5 15.51 3556 | 16.12 4093 | 76.49 <1000
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5.6 6dB Bandwidth

RESULT: Pass
Date of testing June 7, 2010

Test specification

Limits

Deviations from Standard Test
procedures
Test procedure

Operation mode
Kind of test site
Power supply
Temperature

Humidity

Test procedure:

FCC Part 15 Per Section 15.247(a)(2)

RSS-210 Issue 7 Section A8.2 (a)

FCC Part 15 Per Section 15.247(a)(2)

RSS-210 Issue 7 Section A8.2 (a)

The minimum 6 dB bandwidth shall be at least 500
kHz.

None

Procedure specified in ANSI C63.4/RSS-Gen were
followed

Transmitting at low, middle and high channel
(802.11b/802.11g/802.11n HT20/ 802.11n HT40)
Shielded room

AC 120V 60Hz

23°C

50%

1. Connect the antenna output of the EUT to the spectrum analyzer by a low lost cable.
2. Set the EUT to proper test mode with relative test software and hardware.
3. Spectrum analyzer setting: Centered Frequency= measured channel, RBW=100kHz,

VBW=100kHz.

4. Mark the peak power frequency point and the -6dB upper and lower frequency points.
5. Read the frequency delta value between the -6dB upper and lower frequency points.
6. Repeat step 2 to 5 until all the channels required are finished.

Table 20: 6dB Bandwidth (802.11b)

Channel Frequency (MHz) Test Result (MHz) Limit (kHz)
Low 2412.000 8.039 >500
Mid 2437.000 8.082 >500
High 2462.000 8.084 >500
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Table 21: 6dB Bandwidth (802.11g)
Channel Frequency (MHz) Test Result (MHz) Limit (kHz)
Low 2412.000 16.376 >500
Mid 2437.000 16.376 >500
High 2462.000 16.349 >500
Table 22: 6dB Bandwidth (802.11n HT20)
Channel Frequency (MHz) Test Result (MHz) Limit (kHz)
Low 2412.000 16.359 >500
Mid 2437.000 16.957 >500
High 2462.000 16.988 >500
Table 23: 6dB Bandwidth (802.11n HT40)
Channel Frequency (MHz) Test Result (MHz) Limit (kHz)
Low 2422.000 35.150 >500
Mid 2437.000 35.194 >500
High 2452.000 35.353 >500

Please refer to Appendix 1 for measurement data.
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5.7 Power Spectral Density

RESULT: Pass
Date of testing : June 8, 2010

Test specification : FCC Part 15 Per Section 15.247(e)

RSS-210 Issue 7 Section A8.2 (b)
Limits : FCC Part 15 Per Section 15.247(e)

RSS-210 Issue 7 Section A8.2 (b)

For digitally modulated systems, the power spectral
density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz
band during any time interval of continuous

transmission

Deviations from Standard Test

procedures : None

Test procedure : Procedure specified in ANSI C63.4/RSS-Gen were
followed

Kind of test site : Shielded room

Operation mode : Transmitting at low, middle and high channel
(802.11b/802.11g/802.11n HT20/ 802.11n HT40)

Power supply : AC 120V 60Hz

Temperature : 23°C

Humidity : 50%

Test procedure:

1. Connect the antenna output of the EUT to the spectrum analyzer by a low lost cable.

2. Set the EUT to proper test mode with relative test software and hardware.

3.Spectrum analyzer setting: Centered Frequency= measured channel, RBW= 3kHz, VBW=10kHz..
Span = 600kHz, Sweep Time = 200s.

4. Mark the max. peak point.

5. Repeat step 2 to 4 until all the channels required are finished.
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Table 24: Power spectral density (802.11b)
Channel Frequency (MHz) Test Result (dBm) Limit (dBm)
Low 2412.000 -2.039 <8
Mid 2437.000 -1.517 <8
High 2462.000 -1.368 <8
Table 25: Power spectral density (802.11g)
Channel Frequency (MHz) Test Result (dBm) Limit (dBm)
Low 2412.000 -6.753 <8
Mid 2437.000 -6.764 <8
High 2462.000 -6.699 <8
Table 26: Power spectral density (802.11n HT20)
Channel Frequency (MHz) Test Result (dBm) Limit (dBm)
Low 2412.000 -9.138 <8
Mid 2437.000 -9.500 <8
High 2462.000 -9.249 <8
Table 27: Power spectral density (802.11n HT40)
Channel Frequency (MHz) Test Result (dBm) Limit (dBm)
Low 2422.000 -14.770 <8
Mid 2437.000 -13.940 <8
High 2452.000 -12.640 <8

Please refer to Appendix 1 for measurement data.
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5.8 Out-of-Band Emission

RESULT: Pass
Date of testing : June 18, 2010

Test specification . FCC Part 15 Per Section 15.247(d)

RSS-210 Issue 7 A8.5
Limits . FCC Part 15 Per Section 15.247(d)

RSS-210 Issue 7 A8.5

In any 100kHz bandwidth outside the frequency band in
which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power
that is produced by the intentional radiator shall be at least
20dB below that in the 100kHz bandwidth within the band
that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.

In addition:

FCC Part 15 - radiated emission which fall in the restricted
bands, as defined in Section 15.205(a), must also comply
with the radiated emission limits specified in section
15.209(a).

RSS-210 Section 2.2- Unwanted emissions falling into
restricted bands of Table 1 shall meet Tables 2 and 3 limits.

Deviations from Standard Test

procedures : None

Test Procedure : Procedure specified in ANSI C63.4/RSS-Gen were
followed

Kind of test site :  Shielded room

Operation mode : Transmitting at low, middle and high channel ( 802.11b /
802.11g/802.11n HT20 / 802.11n HT40)

Power supply :  AC 120V 60Hz

Temperature o 22°C

Humidity 0 50%

Test procedure:

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.

2. Set the EUT to proper test mode with relative test software and hardware.

3. Spectrum analyzer setting: RBW = 100 kHz, VBW>=RBW.

4. Set proper frequency span respectively for out-of-band emission measurement of the band edge
and the whole range (up to 10 times of the carrier frequency.)

5. Set the trace mode to Max Hold and mark the peak reading of any spurious emission recorded.

6. The band edge radiated emission was measured according to the procedure in clause 5.2 of this

report.
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Table 28: Out-Of-Band Emission measurement (conducted)

Emission Attenuation Limit
(Max reading among Channel (dB)
low, mid and high)
30MHz to 25GHz All emission in this 100kHz bandwidth are A =20
attenuated more than 20dB from the carrier

Table 29: Band Edges Emission in the Restricted Bands 2483.5-2500MHz and 2310-2390MHz

(802.11b)
Restricted | Frequency PK AV Polarity PK limit AV limit
band [MHZz] [dBuV/m] | [dBuV/m] (H/V) [dBuV/m] [dBuV/m]
Low band 2390.08 55.38 46.98 H 74 54
Low band 2390.08 54.81 45.99 \Y 74 54
High band | 2483.52 54.38 46.41 H 74 54
High band | 2483.52 55.86 46.76 \Y 74 54
Remark:--

Table 30: Band Edges Emission in the Restricted Bands 2483.5-2500MHz and 2310-2390MHz

(802.11g)
Restricted | Frequency PK AV Polarity PK limit AV limit
band [MHz] [dBuV/m] | [dBuV/m] (H/V) [dBuV/m] [dBuV/m]
Low band 2390.16 56.37 46.53 H 74 54
Low band 2390.16 55.13 45.96 \Y 74 54
High band 2483.60 55.22 46.68 H 74 54
High band 2483.60 54.81 47.13 \" 74 54
Remark:--
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Table 31: Band Edges Emission in the Restricted Bands 2483.5-2500MHz and 2310-2390MHz
(802.11n HT20)

Restricted | Frequency PK AV Polarity PK limit AV limit
band [MHz] [dBuV/m] | [dBuV/m] (H/V) [dBuV/m] [dBuV/m]
Low band 2389.68 64.60 50.02 H 74 54
Low band 2389.68 62.22 48.45 \Y 74 54
Highband | 2484.44 63.90 50.99 H 74 54
High band | 2484.44 58.26 4891 \% 74 54
Remark:--

Table 32: Band Edges Emission in the Restricted Bands 2483.5-2500MHz and 2310-2390MHz

(802.11n HT40)
Restricted | Frequency PK AV Polarity PK limit AV limit
band [MHz] [dBuV/m] | [dBuV/m] (H/V) [dBuV/m] [dBuV/m]
Low band 2390.08 58.42 50.89 H 74 54
Low band 2390.08 55.59 45.84 \Y 74 54
High band 2488.80 59.40 50.94 H 74 54
High band 2489.92 56.81 48.24 \" 74 54
Remark:--

* Note: Please refer to the Appendix 1 for the plot of the peak value.

Disturbances other than those mentioned above are small or not detectable.
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5.9 Exemption from Routine Evaluation Limits — RF Exposure

Evaluation
RESULT: Pass
Date of testing : June 22, 2010
Test specification : RSS-102 Issue 2 Section 2.5.2
Limits : RSS-102 Issue 2 Section 2.5.2

RF exposure evaluation is required if the separation
distance between the user and the device is greater than
20 cm, except when the device operates:

Below 1.5 GHz and its e.i.r.p. is equal to or less than
25 W;

At or above 1.5 GHz and the e.i.r.p. of the device is
equal to or less than 5 W.

The EUT is a blu-ray player which separation between it and the user is greater than 20 cm.

Table 33: e.i.r.p

Mode | Channel | Frequency | Peak Conducted | Antenna e.d.r.p (P2) Limit
Output Power(P;) | Gain(G)
(MHz) (mW) (dBi) (mW) W)

802.11b Low 2412.120 102.80 2 162.93 5
Mid 2437.100 105.44 2 167.11 5
High 2462.880 112.46 2 178.24 5
802.11g Low 2412.120 68.23 2 108.14 5
Mid 2437.100 71.12 2 112.72 5
High 2462.880 69.50 2 110.15 5
802.11n Low 2412.120 407.20 2 645.37 5
HT20 Mid 2437.100 408.16 2 646.89 5
High 2462.880 403.47 2 639.46 5
802.11n Low 2422.120 78.22 2 123.97 5
HT40 Mid 2437.100 84.73 2 134.29 5
High 2452.880 76.49 2 121.23 5

Note: P, =P, 109"

Since the user’s manual specifies a minimum distance between user and device of at least 20cm,
also the calculation above showed the e.i.r.p of the device is less than SW, the RF exposure
evaluation is not required.
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6 Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emission Measurement
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Photograph 2: Set-up for Radiation Measurement below 1GHz
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Photograph 3: Set-up for Radiation Measurement above 1GHz
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Test Report no.

AC power conducted emission

vir paps 001/ 136

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188
EMC Test Record (EMISSION)
Test Information
Manufacturer: “Desay
Test ltem: DVD Player
Identification: NS-WBRDVD2
Test Standard: FCC Part 15
Test Detail: Conducted Emission
Operation Mode: Al Vormat W‘a:?
Climate Condition: 217C; 50%RH; 101kPa.
Test Voltage/ Freq.: Ac120 V/ 60 Hz
Port / Line: AC Mains
Receipt No.: 16023351 001
Report No.: / .
Result: Pss
Comment: Sample 1 fﬂpﬂd fb%"’f SF-8 P4vT)
Hardware Setup: 1phase LISN ESH3-Z5 to ESCS30
Level Unit: dBuV
Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MHz Peak; Average 9kHz 4.5kHz 10ms ESCS 30
90 q
80 ;
70
S N N
50 FCC Part 15 Cl?ssE vo!tamn_s_o_
2 FCC Part 15 Class B voltage on ﬁnainsA
B 50 -
c
3 ol
LRUAITAN
oy (i
WA AR LT
20 i VL R et o b
il ERVAVIVIEVATYII 7T L
VIR O TR R
10
0 5 i
150K 300 400500 800 1M 2M  3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
m
MMB13
’ : Checke:
2010-6-6, 15:51:58 Tested by: Reviewed by:
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Test Report no.

/7

TUV Rheinland (Guangdong) Ltd.

. ic m:! 134

EMC Test Service Hotline; +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freg.:
‘ Port/ Line:
Receipt No.:
Report No.:
Result:
Comment:

Hardware Setup:

Desay
DVD Player
NS-WBRDVD2

- FCC Part 15
Conducted Emission

A (Normal  opetation

21¢C; 50%RH; 101kPa.
Ac120 V/ 60 Hz
AC Mains

16023351 001
/

Pss
Sample 2

(epticar pickosp : <EM—4tboptA)

1phase LISN ESH3-Z5 to ESCS30

Level Unit: dBrV
Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MHz Peak; Average 9kHz 4.5kHz 10ms ESCS 30
%0 e e
80 z
70
' 60 o FCC Parf 15 Class B Voltage on Mains QF
i i 1
E 50 NN FCC Pa _ggcfass voltage on vaiainsA
EORR e |
= N
S 40
g NNV O A S A R N . " .
30 'U A v
‘wl\.ﬁ' {1y M
§ il /
20} \ N 3 PR X o N
Mogatdy 5@
10,
0 +
150K 300 400500 800 1M 2M - 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz

2010-6-10, 22:03:35

OV
LM 613 )

Tested by:
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Test Report no.

Radiated emission (below 1 GHz)

TUV Rheinland (Guangdong) Ltd.

e 007 136

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Desay
Test Item: DVD player
Identification NS-WBRDVD2
Test Standard: FCC Part 15
Test Detail: RE .
Operation Mode: V: Ao
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : AC 120V /50Hz
Receipt No.: 173052826
Report No. 16023351 001
Resuit: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3 .
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
80
70
60
FCC.45.209.30M-1G m(‘_
£ 50
Z
] 20 |
£
2
o 30 L 1
. ]
20 w'M ‘L“ l ..... o ,I ‘ ins
1
0 t +
30M 50 60 .80 4100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
T ‘gm T il m i it E ! il
(MHn): Vi ’hgiif:f‘ il ;i .
202.500000 | 33.3 11.7 10.2 43.5 H
324.000000 30.1 15.7 15.9 46.0 H.
496.200000 35.4 19.4 10.6 46.0 H
827.000000 33.4 24.8 12.6 46.0 H
Date: 6/11/2010 - Time: 5:51:47 PM Tested by: { o 511 ) Reviewed by:
. i




Produkte
Products

A
/= TUV

®

Appendix 1

Rheiniand

Priufbericht - Nr.:

Test Report no.

16023351 001

Seite 4 von 38
Page 4 of 38

TUV Rheinland (Guangdong) Ltd.

Test Information

'EMC Test Record (EMISSION)

P
153
Hig)

154
EMC Test Service Hotli

6-20-28391188

Manufacturer: ‘Desay .
Test ltem: DVD piayer
Identification NS-WBRDVD2
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Novrma o
Climate Condition: 23 C; 0 %RH; 101 kPa.
Test Voltage / Freq. : AC 120V / 50Hz
Receipt No.: 173052826
Report No. 16023351 001
" Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 30MHz - 1GHz
- Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
80 &
70
60
ECC.45.209.30M-1G.3m (‘E
£ 50
2 ,
g 0 |
s £
3 £ .4 1
E) 50 !’v ‘u'\flu . |
Fooy
1 g of IARBUUORTIE WRTT L ..........comy
2 MMM S -
1
o [
30M 50 60 80 100M 200 300 400 500 800 16
Frequency in Hz
imit and Margin QP
T T 7

36.200000 30.0 14.2 10.0 ,40.0 \Y
202.500000 26.1 11.7 - 17.4 | 43.5 V
540.000000 37.2 20:3 8.8 46.0 \Y
675.000000 38.8 229 7.2 46.0 V

M6.13
Date: 6/11/2010 - Time: 5:28:20 PM Tested by: | 20611

Reviewed by:
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Test Report no.

16023351 001

Seite 5 von 38
Page 5 of 38

Band Edge Emission

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Desay
Test ltem: DVD player
Identification NS-WBRDVD2(b mode-ant1)
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : AC 120V /50Hz
Receipt No.: 173052826
Report No. 16023351 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

Level in dBuV/m

2360

Frequency in MHz

Date: 6/28/2010 - Time: 4:49:09 PM

SN /EDRN

WL —
f \ 010629
Tested by: 200 628 J Reviewed by: @‘
T2
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Test Report no.

16023351 001

Seite 6 von 38
Page 6 of 38

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test Item:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Desay

DVD player
NS-WBRDVD2(b mode-ant1)
FCC Part 15

RE

Tx @ Low channel

23 C; 50 %RH; 101 kPa.

EMC Test Service Hotline: +86-20-28391188

Test Voltage / Freq. : AC 120V / 50Hz
Receipt No.: 173052826
Report No. 16023351 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
1207

116

1007

2413
197 68!

§ FO T B i)’b’o’d’Gl;-'Iz e G 0B U000 GHE
& [ ST 048 ABIVI 54.807 dBUV/m

LI DV GOV D SRS A A

% 7] — H H SR A ]

]

t t +

2310 2320

+ +
2340 2360 2380 2400
Frequency in MHz

2420

Date: 6/28/2010 - Time: 4:50:18 PM

Tested by:
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Seite 7 von 38
Page 7 of 38

6023351 001

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Desay

DVD player
NS-WBRDVD2(b mode-ant1)
FCC Part 15

RE

Tx @ High channel

23 C; 50 %RH; 101 kPa.
AC 120V /50Hz

173052826

16023351 001

Pass

Horizontal

2GHz - 3GHz
TUV FSP 30
TUV SAC HFS06 / TUV FSP 30-TUV SAC HF906

1207

114

1004

90

80

70

Level in dBuV/m
@
3
t

+ +
2475 2480 2485 2490 2495 2500
Frequency in MHz

Date: 6/28/2010 - Time: 4:46:11 PM

Tested by: Reviewed by:
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Seite 8 von 38
Page 8 of 38

023351 001

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Desay
Test ltem: DVD player
Identification NS-WBRDVD2(b mode-ant1)
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 T, 50 %RH;,
Test Voltage / Freq. : AC 120V / 50Hz
Receipt No.: 173052826
Report No. 16023351 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer:

101 kPa.

TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

.2,461920000 GHz-

87.071.dBpV/m........

Level in dBuV/m

0 f————t—————————+
2460 2465 2470 2475 2480
Frequency in MHz

t
2495 2500

Date: 6/28/2010 - Time: 4:47:21 PM Tested by:

. N0 629
Reviewed by:
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Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test Item:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

EMC Test Service Hotline: +86-20-28391188

Desay

DVD piayer
NS-WBRDVD2(g mode-ant1
FCC Part 15

RE

Tx @ Low channel
23 C; 50 %RH;
AC 120V / 50Hz
173052826

16023351 001

Pass

Horizontal

2GHz - 3GHz
TUV FSP 30

TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

)

101 kPa.

56.96

440000 -GHz

dBuVI/rr

2:39016000

0

1-dBy

56:366"dBuV/ T

Level in dBuV/im

2320 2340

+
2360 2380
Freguency in MHz

i
2420 2430

Date: 6/28/2010 - Time: 5:07:48 PM

m 629
Reviewed by:
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Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Desay

DVD player
NS-WBRDVD2(g mode-ant1)
FCC Part 15

RE

Tx @ Low channel
23 C; 50 %RH;
AC 120V / 50Hz
173052826
16023351 001

Pass

Vertical

101 kPa.

2GHz - 3GHz
TUV FSP 30
TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

BuV/m

A

160000 GHz™ "

i L
2390160000 GHz

Level in dBuV/m

40
30
20+

10 S RS

0 t t
2310 2320

t t d
2360 2380 2430

Frequency in MHz

Date: 6/28/2010 - Time: 5:08:52 PM

{262
Reviewed by: _\ (ke

m
Tested by: (0628 )
S ——F

Checked,
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Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

EMC Test Service Hotline: +86-20-28391188

Desay

DVD player
NS-WBRDVD2(g mode-ant1)
FCC Part 15

RE

Tx @ High channel

23 C; 50 %RH; 101 kPa.
AC 120V / 50Hz

173052826

16023351 001

Pass

Horizontal

2GHz - 3GHz
TUV FSP 30
TUV SAC HF806 / TUV FSP 30-TUV SAC HF906

63000000\ GHz:

90—

8:310-dBpV,

| _FCC pan15 118G PK

£ SR —— T

37 PO 5 455200000 GFEz

o 56488 dBuV/m

% 60 o o m -

£ A // 3 7 =

2 i

$ sof- - " .

3 e : SR AU S A— -
! H i

401 _— -+ -

2450 2480

+ t
2470 2480 2490 2500
Frequency in MHz

Date: 6/28/2010 - Time: 5:05:42 PM Tested by:
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Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Desay
Test Item: DVD piayer
Identification NS-WBRDVD2(g mode-ant1)
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : AC 120V / 50Hz
Receipt No.: 173052826
Report No. 16023351 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
!
H 1207

119

H 100j

90

t——

{ 80

__FCCpart

70 2483600000 GHz 1 ZHETR0S BN
| 54,808 dBuV/m ooy S

Ao Vil r

Level in dBuV/m
(23
3
+

+ + + d
2450 2480 2470 2480 2490 2500
Frequency in MHz

WDL,
e B2 ] 2010 5_;2

Date: 6/28/2010 - Time: 5:06:51 PM Tested by: ’ 5 Reviewed by: @g 7
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16023351 001 Page 13 of 38
Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

EMC Test Service Hotline: +86-20-28391188

Manufacturer: Desay
Test ltem: DVD player
Identification NS-WBRDVD2(n20MHz mode)
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : AC 120V / 50Hz
Receipt No.: 173052826
Report No. 16023351 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
I
1207 —

~-2:421360000 GHz~

o | Q4195 - ABRYIM: M
1004 o e [M 5
901 H IS WO
P ISR S k x
E 704 2.389680000-GHz
= 64.596.dBuV/m
E A
= 0L A
2 sl 2:390160000,
3 63:204-dBpV/
40 ;
304 SRS U SO S -
P I . v
o S B S
0 ; i ; ; t ; t t
2310 2320 2340 2360 2380 2400 2420 2430
Frequency in MHz
0628 ) 0 629
Date: 6/28/2010 - Time: 4:58:28 PM Tested by: \Fmama? Reviewed by: < Creked/
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

EMC Test Service Hotline: +86-20-28391188

Manufacturer:
Test Item:

" Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range
Receiver:
Transducer:

Desay

DVD player
NS-WBRDVD2(n20MHz mode)
FCC Part 15

RE

Tx @ Low channel
23 °C; 50 %RH;
AC 120V / 50Hz
173052826

16023351 001

Pass

Vertical

101 kPa.

: 2GHz - 3GHz
TUV FSP 30
TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

1207

-.2,420880000.GHz

119

1007

99.038.dBuV/m

!

160000-GHz

--160:541 ABUVImM -

F.,

6566 Gz

il

Level in dBuV/m

2360 2380
Frequency in MHz

2340 2400 2420 2430

Date: 6/28/2010 - Time: 4:59:46 PM

N1 629

i3

/WDZN

Tested by Reviewed by:
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Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

EMC Test Service Hotline: +86-20-28391188

Manufacturer: Desay

Test ltem: DVD player

Identification NS-WBRDVD2(n20MHz mode)
Test Standard: FCC Part 15

Test Detail: RE

Operation Mode:

Tx @ High channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : AC 120V / 50Hz
Receipt No.: 173052826
Report No. 16023351 001
Result: Pass
Comment: Horizontai
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
12
2:451400000'GHZ o
1 o 04:283 dBRV/ -
100l D\ - 7
90 i :
a0l 2484400000 GHz -
| 63.902dBuVim _ : FCC part5 1:18G.P|
£ 71 :
3 : WA A o
= - t vy \'\,‘h
e — M e snag
T gob | e 2.483400000.GHiZ ...
3 SN S . ; 61.924.dBUV/M e

B e R

20

2450

2470
Frequency in MHz

2480

2500

Date: 6/28/2010 - Time: 4:55:28 PM

/TDRN

Reviewed by: _\————
N\
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Seite 16 von 38

16023351 001 Page 16 of 38

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Test Information

Manufacturer: Desay
Test ltem: DVD player
Identification NS-WBRDVD2(n20MHz mode)
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : AC 120V / 50Hz
Receipt No.: 173052826
Report No. 16023351 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

EMC Test Record (EMISSION)

""2:483400000 GHZ

57.866'dBuvV/im

A

Level in dBpV/im

2.484400000°G

63 BV

+

t + +
2460 2470 2480 2490 2500
Frequency in MHz

Date: 6/28/2010 - Time: 4:56:58 PM Tested by: \m / Reviewed by:

AT

N
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est Report no.

TUV Rheinland (Gua

Test Information

Manufacturer: Desay
Test ltem: DVD player
Identification NS-WBRDVD2(n40MHz mode)
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : AC 120V / 50Hz
Receipt No.: 173052826
Report No. 16023351 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

ngdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

T
- - 214264800
-946'dB)
2.3900800C
581421 dBVIm /l .. \
— ECC:part15 1:18G PK
£ /
£ 0387 280000 GHZ , <
=3 - 60;821-dBpV/m ©
3 60 S, - ,NW - i \‘
£ ~ o~ o FCClparti5 1-18G W/
= * - i ]
2 sot—— | : e ;
— ™ T
40 -
301~
N ; :
i i i
H 5 i T
0 t t 1 t
2310 2320 2340 2360 2380 2400 2420 2440 2450
Frequency in MHz

Date: 6/28/2010 - Time: 5:12:31 PM

&

00 62

Tested by: Reviewed by: Xt 7
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

EMC Test Service Hotline: +86-20-28391188

Manufacturer: Desay
Test Item: DVD player
Identification NS-WBRDVD2(n40MHz mode)
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 ‘C; 50 %RH; 101 kPa.
Test Voltage / Freq. : AC 120V / 50Hz
Receipt No.: 173052826
Report No. 16023351 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
| F7

Gt

1001

901

801

648001

569.dB|.

“~2:390080000'GHZ

565:592-dBpV/im

Level in dBuV/m

i 0 t +
} 2310 2320

2340

2360 2380

Frequency in MHz

y
2400

2420

2440 2450

Date: 6/28/2010 - Time: 5:13:37 PM

/LR

Reviewed by: X317
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

EMC Test Service Hotline: +86-20-28391188

Manufacturer: Desay
Test Item: DVD player
Identification NS-WBRDVD2(n40MHz mode)
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : AC 120V / 50Hz
Receipt No.: 173052826
Report No. 16023351 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

1207

454080000

8.781di

AN

ECCipart15 1-18G P

Frequency in MHz

§ ''''''' - :483480000 GHz"

3 56.774-dBuVim

g ’ &

g L y

$ 50— | :

3 488800000 GHz
404 '59.397 dBVI ™
% : *

Py {
e o e —
101 : i i .
0 + t t t ; £
2430 2440 2450 2460 2470 2480 2490 2500

Date: 6/28/2010 - Time: 5:10:19 PM Tested by:

JATIVA
28]

0 628 )

Reviewed by:
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Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test Item:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

EMC Test Service Hotline: +86-20-28391188

Desay

DVD player
NS-WBRDVD2(n40MHz mode)
FCC Part 15

RE

Tx @ High channel
23 C; 50 %RH;
AC 120V / 50Hz
173052826
16023351 001

Pass

Vertical

101 kPa.

2GHz - 3GHz
TUV FSP 30
TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

2450160000 GHz

7.81
b X

Buv/m

_FCC part15 1-18G PK
Aty L

2/483480000°GHz ™| )

~54:934 dBuV/

A 4

T

Level in dBuV/m

+
2450

+ + + + +
2460 2470
Frequency in MHz

Date: 6/28/2010 - Time: 5:11:23 PM

0629
Reviewed by: X

Tested by:
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Test Report no.

6dB bandwidth (802.11b 2412MHz)

Center 2.412000000 GHz

Ref 15 dBm Atten 25 dB
#Peak

Log

18

dB/

Center 2.412 GHz Span 58 MHz

#Res BH 160 kHz #\UBH 106 kHz Sweep 6.442 ms (401 pts)

Occupied Bandwidth Occ BH % Pur  93.00 7
10.0404 MHz x B -6.00 5

Transmit Freq Error  1.144 kHz

% dB Bandwidth £.039 MHz

6dB bandwidth (802.11b 2437MHz)

Center 2.437000000 GHz

Ref 15 dBm Atten 25 dB
#Peak

Log

18

dB/

Center 2.437 GHz Span 58 MHz

#Res BH 100 kHz #VBH 160 kHz  Sweep 6.442 ms (401 pts)

Occupied Bandwidth Occ BH % Pur  99.00 %
10.0754 MHz x B -6.00 d5

Transmit Freq Error  -4.245 kHz

% dB Bandwidth 3.082 MHz




H A —mw F e~ . .« @
Produkte Appendix 1 ‘A ITUVRhelnland™

Products
s . . Seite 22 von 38
Prufbericht - Nr.: 16023351 001 Page 22 of 38
Test Report no.

6dB bandwidth (802.11b 2462MHz)

Center 2.462000000 GHz

Ref 15 dBm Atten 25 dB

#Peak

Lag

16

dB/

Center 2.462 GHz Span 58 MHz

#Res BH 100 kHz #VBH 100 kHz  Sweep 6.442 ms (401 pts)

Occupied Bandwidth Occ BH 7% Pur  99.00 %
10.0836 MHz X dB 600 o8

Transmit Freq Error  -22.335 kHz

% dB Bandwidth 2,084 MHz

6dB bandwidth (802.11g 2412MHz)

Center 2.412000000 GHz

Ref 15 dBm Atten 25 dB

#Peak

Log > «

18

dB/

Center 2.412 GHz Span 58 MHz
#Res BH 160 kHz #\UBH 106 kHz Sweep 6.442 ms (401 pts)
Occupied Bandwidth Occ BH % Pur  99.60

16.4216 MHz x dB  -6.00 dB

Transmit Freq Error  -9.724 kHz
% «B Bandwidth 16.376 MHz
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6dB bandwidth (802.11g 2436MHz)

Center 2.437000000 GHz

Ref 15 dBm Atten 25 dB

#Peak

Log > «

18

dB/

Center 2.437 GHz Span 58 MHz

#Res BH 160 kHz #\UBH 106 kHz Sweep 6.442 ms (401 pts)

Occupied Bandwidth Occ BH % Pur  99.60
16.3387 MHz xdB -6.0 B

Transmit Freq Error  -16.804 kHz

% «B Bandwidth 16.376 MHz

6dB bandwidth (802.11g 2462MHz)

Center 2.462000000 GHz |

Ref 15 dBm Atten 25 dB

#Peak

Log > <

1@

dB/

Center 2.462 GHz Span 58 MHz

#Res B 186 kHz #UBH 100 kHz Sweep 6.442 ms (4081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 %
16.4353 MHz x B -6.00 d5

Transmit Freq Error  -15.691 kHz

% dB Bandwidth 16.349 MHz
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6dB bandwidth (802.11n HT20 2412MHz)

[ELEEETT

Center 2.4120000800 GHz

Ref 15 dBm Atten 25 dB

#Peak

Log

18

dB/

Center 2.412 GHz Span 58 MHz

#Res BH 160 kHz #\UBH 106 kHz Sweep 6.442 ms (401 pts)

Occupied Bandwidth Occ BH % Pur  93.00 7
17.6739 MHz xdB -6.0 B

Transmit Freq Error  -19.796 kHz

% «B Bandwidth 16.359 MHz

6dB bandwidth (802.11n HT20 2437MHz)

Center 2.437000000 GHz |

Ref 15 dBm Atten 25 dB —_—

#Peak

Log <

168

dB/

Center 2.437 GHz Span 58 MHz

#Res BH 100 kHz #VBH 160 kHz  Sweep 6.442 ms (401 pts)

Occupied Bandwidth Occ BH % Pur  99.00 %
17.6798 MHz X dB 600 &

Transmit Freq Error  -34.963 kHz

% dB Bandwidth 16.957 MHz
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6dB bandwidth (802.11n HT20 2462MHz)

Center 2.462000000 GHz

Ref 15 dBm Atten 25 dB

#Peak

Log > e

18

dB/

Center 2.462 GHz Span 58 MHz

#Res BH 160 kHz #\UBH 106 kHz Sweep 6.442 ms (401 pts)

Occupied Bandwidth Occ BH % Pur  99.60
17.6811 MHz xdB -6.0 B

Transmit Freq Error  -49.756 kHz

% «B Bandwidth 16.988 MHz

6dB bandwidth (802.11n HT40 2422MHz)

Center 2.422000000 GHz

Ref 15 dBm Atten 25 dB

#Peak

o ‘

dB/

Center 2.422 GHz Span 58 MHz

#Res BH 100 kHz #VBH 160 kHz  Sweep 6.442 ms (401 pts)

Occupied Bandwidth Occ BH % Pur  99.00 %
35.8539 MHz x B -6.00 d5

Transmit Freq Error  -7.303 kHz

% dB Bandwidth 35.158 MHz




H A —mw F e~ . .« @
Produkte Appendix 1 ‘A ITUVRhelnland™

Products
s . . Seite 26 von 38
Prufbericht - Nr.: 16023351 001 Page 26 of 38
Test Report no.

6dB bandwidth (802.11n HT20 2437MHz)

Center 2.437000000 GHz

Ref 15 dBm Atten 25 dB

#Peak

%%g > «

dB/

Center 2.437 GHz Span 58 MHz

#Res BH 160 kHz #\UBH 106 kHz Sweep 6.442 ms (401 pts)

Occupied Bandwidth Occ BH % Pur  99.60
35.8305 MHz x dB  -6.00 d5

Transmit Freq Error  -23.898 kHz

% «B Bandwidth 35.194 MHz

6dB bandwidth (802.11n HT20 2452MHz)

UBH 100.0000000 kHz |

Ref 15 dBm Atten 25 dB

#Peak

Log

16 > «

dB/

Center 2.452 GHz Span 58 MHz

#Res BH 100 kHz #VBH 160 kHz  Sweep 6.442 ms (401 pts)

Occupied Bandwidth Occ BH % Pur  99.00 %
35.8052 MHz X dB 600 &

Transmit Freq Error  -10.712 kHz

% dB Bandwidth 35.353 MHz
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Power spectral density (802.11b 2412MHz)

Mkrl 2.4119385 GHz 4'

Ref 20 dBm Atten 36 dB -2.639 dBm
Feak

Log

18

dB/ 1

WMWWWWWVWMM—

Marker
2.411998508 GHz
-2.839 dBm

V1 52
53 FC
AA

Center 2.412 GHz Span BAB kHz
#Res BH 3 kHz #\BH 10 kHz #Speep 200 5 (401 pts)

A:\SCREN549.GIF file saved |

Power spectral density (802.11b 2437MHz)

Mkrl 2.4370608 GHz 4'

Ref 20 dBm Atten 38 dB -1.517 dBm
Peak

Log

18

dB/ 1

Marker

2.437000000 GHz
-1.517 dBm

V1 52
53 FC
AA

Center 2.437 GHz Span BAB kHz
#Res BH 3 kHz #\BH 10 kHz #Speep 200 5 (401 pts)

A:\SCRENS50.GIF file saved
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Power spectral density (802.11b 2462MHz)

Ref 20 dBm
Feak

Log

18

dB/

Atten 38 dB

mwmmmm—

Marker
2.462001500 GHz
-1.368 dBm

V1 s2

53 FC
AA

Center 2.462 GHz
#Res BH 3 kHz

1

#YBH 16 kHz

Mkrl 2.4620015 GHz
-1.368 dBm

Span BAB kHz

#Speep 200 5 (401 pts)

Power spectral density (802.11g 2412MHz)

Ref 20 dBm
Peak

Loy

18

dB/

Atten 30 dB

Marker
2.411724000 GHz
-6.753 dBm

V182

53 FC
AA

Center 2.412 GHz
#Res BH 3 kHz

#YBH 16 kHz

Mkrl 2.4117248 GHz
-6.753 dBm

Span BAB kHz

#Speep 200 5 (401 pts)
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Power spectral density (802.11g 2437MHz)

Mkrl 2.4367248 GHz 4'

Ref 20 dBm Atten 36 dB -6.764 dBm
Feak

Log

18

dB/

1

W

2.436724000 GHz

-6.764 dBm
V1 52
33 FC View
AA
Center 2.437 GHz Span BAB kHz
#Res BH 3 kHz #\BH 10 kHz #Speep 200 5 (401 pts)

Power spectral density (802.11g 2462MHz)

Mkrl 2.4617248 GHz 4'

Ref 20 dBm Atten 38 dB -6.599 dBm
Peak

Log

18

dB/

i

Marker
2.461724000 GHz
-6.699 dBm

V1 52
53 FC
AA

Center 2.462 GHz Span BAB kHz
#Res BH 3 kHz #\BH 10 kHz #Speep 200 5 (401 pts)
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Power spectral density (802.11n HT20 2412MHz)

Mkrl 2.4117195 GHz 4'

Ref & dBm Atten 30 dB -9.138 dBm
Feak .
Log
16 o
dB/
Marker
2.411719500 GHz
-9.138 dBm
V1 sz
33 FC
AR
PA
Center 2.412 GHz Span BAB kHz
#Res BH 3 kHz #\BH 10 kHz #Speep 200 5 (401 pts)

Power spectral density (802.11n HT20 2437MHz)

Mkrl 2.4367248 GHz 4'

Ref @ dBm Atten 30 dB -9.5 dBm
Peak .
Log
16 —
dB/

Marker

2.436724000 GHz

-95 dBm
W1 2
53 Fs
AR

PA
Center 2.437 GHz Span BAB kHz
#Res BH 3 kHz #\BH 10 kHz #Speep 200 5 (401 pts)
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Power spectral density (802.11n HT20 2462MHz)

Mkrl 2.4617495 GHz 4'

Ref & dBm Atten 30 dB -9.249 dBm
Feak .
Log
16
dB/
Marker
2.461749500 GHz
-9.249 dBm
W1 sz
33 F3
AR
PA
Center 2.462 GHz Span BAB kHz
#Res BH 3 kHz #\BH 10 kHz #Speep 200 5 (401 pts)

Power spectral density (802.11n HT40 2422MHz)

Mkrl 2.4219985 GHz 4'

Ref @ dBm Atten 38 dB -14.77 dBm
Peak
Log )

18 —
v %MW

Marker
2.421998500 GHz
-14.77 dBm

W1 52
53 FS
AA

PA

Center 2.422 GHz Span BAB kHz
#Res BH 3 kHz #\BH 10 kHz #Speep 200 5 (401 pts)
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Power spectral density (802.11n HT20 2437MHz)

Mkrl 2.4369385 GHz 4'

Ref @ dBm Atten 36 dB -13.94 dBm
Feak
Log )|

18 —
Y W

Marker
2.436998500 GHz
-13.94 dBm

Wl 52
53 FS
AA

PA

Center 2.437 GHz Span BAB kHz
#Res BH 3 kHz #\BH 10 kHz #Speep 200 5 (401 pts)

Power spectral density (802.11n HT20 2452MHz)

Mkrl 2.4519985 GHz 4'

Ref @ dBm Atten 38 dB -12.64 dBm
Peak
Loy 1

18 —
dB/

Marker
2.451998500 GHz
-12.64 dBm

W1 52
53 FS
AA

PA

Center 2.452 GHz Span BAB kHz
#Res BH 3 kHz #\BH 10 kHz #Speep 200 5 (401 pts)
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Out of band conducted emission (802.11b 2412MHz)

*RBW 100 kHz Delta 2 [

*VBW 100 kHz
Ref 10 dBm *Att 20 dB SWT 2.5 s

=—10

M,,mvml iy A..?A“MWWWMM

70

-—80

90

Start 30 MHz 2.497 GHz/

Out of band conducted emission (802.11b 2437MHz)

Stop 25 GHz

*RBW 100 kHz Delta 2 [T1 ]

*VBW 100 kHz

Ref 10 dBm *Att 20 dB SWT 2.5 s
10 1 Marker| 1 [T1
41 74 dBm
-1
+-2

TN 0 (KR TP W PYRLY|
¥ FPARENSY

Start 30 MHz 2.497 GHz/

Stop 25 GHz
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Out of band conducted emission (802.11b 2462MHz)

*RBW 100 kHz Delta 2 [Tl ]
*VBW 100 kHz
Ref 10 dBm *Att 20 dB SWT 2.5 s
10 Marker
=
IEW|
-1
+-2
-3

i a2 sl ket
Gy s LAY

=
3

; wwmmm

-90

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Out of band conducted emission (802.11g 2412MHz)

*RBW 100 kHz Delta 2
*VBW 100 kHz

Ref 10 dBm *Att 20 dB SWT 2.5 s -1.75
10 1 Marker
10

--20

--30

- WV‘VMWMWWMWN

adivcadsinad i udiied) 1L
W

Ll AR A B

|70

--80

-90

Start 30 MHz 2.497 GHz/ Stop 25 GHz
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Out of band conducted emission (802.11g 2437MHz)

*RBW 100 kHz Delta 2 [T1 ]

*VBW 100 kHz 42.99 dB
Ref 10 dBm *Att 20 dB SWT 2.5 s 1.75778C ) Hz
10 g Marker| 1 [T1
at dBm
zFovz
|,
20
30
--To
3DB
-Fo
o AWWWM
W AT "
70
--80
-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Out of band conducted emission (802.11g 2462MHz)
*RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 44.14 dB
Ref 10 dBm *Att 20 dB SWT 2.5 s 1.757810000 GHz
10 Marker| 1 [T1
06 dBm
Fovi
|,
20
30
3DB

" MWW«;WWWW

il Lt p Al
Y

70

Start 30 MHz 2.497 GHz/ Stop 25 GHz
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Out of band conducted emission(802.11n HT20 2412MHz)

*RBW 100 kHz elta 2
*VBW 100 kHz
Ref 10 dBm *Att 20 dB SWT 2.5 s -1.75
10 1
o
TIEW|
-10
-20
-30
-—40
2 3DB
g0
M FIRTTY M J.nl
| dbde B b ) A
-70
--80
-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Out of band conducted emission(802.11n HT20 2437MHz)
*RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz —43.33 dB
Ref 20 dBm *Att 30 dB SWT 2.5 s 21.813900000 GHz
20 Marker| 1 [T1
2133 dBm
N oo oo |Em
:
--10
--20
--30
3DB
—-40
ST S TOTHIPY (TWVRT WYOPRS AT AT ...W
e — U TR TR S
--60
--70
-80

Start 30 MHz 2.497 GHz/ Stop 25 GHz
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Out of band conducted emission(802.11n HT20 2462MHz)

*RBW 100 kHz Delta 2 [T ]
*VBW 100 kHz —4¢
Ref 10 dBm *Att 20 dB SWT 2.5 s 1.75781¢C GHz
10 Mar |l L T1
0] 68 dBm
0 4c2000h00Q CH “
ovig
IEW|
--10
-—-20
30
-—40
2 3DB
--20
L(Lw'v e L St
L_70
--80
-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Out of band conducted emission(802.11n HT40 2422MHz)
*RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz
Ref 10 dBm *Att 20 dB SWT 2.5 s
10 Ma
1 dBm
]
|,
20
30
—-40
3DB
[ At
b uJ sobonid ol as A“LA‘I‘M
W
-0
80
-90

Start 30 MHz

2.497 GHz/

Stop 25 GHz
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Out of band conducted emission(802.11n HT40 2437MHz)

*RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 44.90 dB
Ref 10 dBm *Att 20 dB SWT 2.5 s 814.130000000 MHz

10 Marker| 1 [T1
8l 61 dBm

=
o
21 ]

--10

--20

--30

--40

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Out of band conducted emission(802.11n HT40 2452MHz)

*RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -43.66 dB
Ref 10 dBm *Att 20 dB SWT 2.5 s 21.873810000 GHz

10 Marker| 1 [T1

=7} 32 dBm

20

--30

--40

50

IRyTIRA VYD N P T RET ARITRA b e g,

|70

--80

-90

Start 30 MHz 2.497 GHz/ Stop 25 GHz




